ILLUSTRATED PARTS LIST

Model MT23 and Multi-Tools
“MT-C, MT-S, MT-BL, MT-E and MT-T

4/18/95






Model MT23

Driveshaft Assembly
Ref. No.| Part No. Description Q'ty Remarks
1 220061 | Clutch Case Assembly 1 |Includes 2~8 (*)
2 214593 |sDriveshaft Tube Adapter 1 '
3 214162 |<Buffer i
4 214163 |*Washer 1
5 220062 |*Bearing Case -1
6 092033 |*Screw 4 |M5x15
7 261743 |+Bearing 1 |#6000Z7Z
8 054676 |*Snap Ring 1 H26
9 261246 |Cap Screw’ 1 |M5x25
10 261250 |Cap Screw 4 |M5x20
11 054677 | Clutch Drum 1
12 - 215601 | Loop Handie Assembly 1 - |Includes 13~16 {*s)
13 214982 |e«sLoop Handle 1
14 213171 | *sPacking 1,
15 1 215608 |++Cap-Screw 4 M5 x30x 16
16 1. 089846 |eNut o 4 M5
17 054691 |Hanging Bracket Assembly 1 Includes 18
18 {, 089738 |Bolt 1 |M5x15
19 219086 ! Throttle Trigger 1
20 1214083 | Outer Guide 1
21 215532 | Shaft Grip 1
22 213445 | Stop Switch Lead Wire 1
23 213444 |Throttle Cable 1 1340L
24 213548 |Plastic Tube 1 :
25 219085 -.| Driveshaft Tube 1
26 215276 - | Lower Adapter 1
27 219084 |Driveshaft 1 |M5
28 220065 - |Upper Adapter 1
29 219434 | Shaft Coupler Assembly 1 |Includes 30~38 (*)
30 219088 - |*Clamping Knob Assembly 1
31 550131 |*Washer 1 M8. -
32 089976 |*Bolt . 1 |M8x45 - .
33 - 219490 . | *Shaft Coupler Assembly 1 Includes 34, 35
34 - | 217171 [*Plunger Assembly 1
35 219491 . |*Shaft Coupler 1
36 215351 |*Cap Screw ' 1 |[M5x25
37 219087 |*Cap Screw 1 |[M5x10
089846 | *Nut 1. |[M5

Page 2






Model MT23 Engine & Rewind Starter

Ref

Part
No.

Description

Q’ty

Remarks

Ref
No.

Part
No.

Description

Q’ty

Remarks

264022

Knob

55

261073

ss[nsulator

6 X 96.8 x 80L

264733

Cylinder Cover

56

261256

Cap Screw

M4 x 25

263768

Cylinder

57

261078

Spacer

261250

Cap Screw

M5 x 20

58

263804

Coil Ground Wire

263770

Gasket

58

261200

Spark Plug

NGK BPMBY

263788

Piston Ring

60

263807

Rewind Starter Assy

Includes 61~72 (%)

264715

Piston

(2) required

61

263471

*Pawl Assembly

Includes 62~64

261576

Piston Clip

62

263472

*Pawl Case

W~ || M=

261036

Piston Pin

63

263474

*Return Spring

10

264312

Crankcase

64

263473

*Pawl

2618612

Cap Screw

M5x30

65

263808

*Rewind Assembly

Includes 66~72

12

262712

Qil Seal

TC10267

66

262922

*Screw

13

054676

Snap Ring

H26

67

261621

*Pulley

14

261181

Bearing

#6000C3

68

261622

*Spiral Spring

15

263719

Crankshaft Assembly

69

263913

*Starter Case -

New label required

16

263957

Needle Bearing

KTV81112EGO1 BZ

70

115096

*Rope Assembly

Includes 71, 72

17

261076

Woodrufi Key

71

261627

*Starter Rope

18

262713

Qil Seal

TC10207

72

2617256

*Starter Grip

19

263774

Gasket

73

261257

Cap Screw

M4 x 16

20

263772

Insulator

74

264742

Label

=Wl e e e [ [ = RS RS DN [

21

261246

Cap Screw

M5x 25

22

012487

Washer

M5

23

089901

Spring Washer

Ms

24

215351

Cap Screw -

M5 x 25

25

261877

Adapter

26

261878

Nut

27

264634

Stay

28

261607

Cap Screw

M5 x 16

29

263802

Muffler Cover

30

264223

Cap Screw

M5 x 40

31

264728

Muffler

32

283777

Gasket

33

264857

Washer

34

089530

Tapping Screw

M3 x 10

35

262395

Spark Arrester

36

2612580

Cap Screw

MS x 20

37

261202

Grommet

38

264732

Fan Cover

39

264025

Clutch Assembly

Iricludses 40, 41 (%)

49

264026

*Clutch Shoe

41

264028

42

264505

«Clutch Spring
Bolt :

43

261777

Wave Washer

261189

Washer

66 X 516.5 x11.2

45

261077

Rotor Nut «

Mée

46

263976

Ignition Assembly

47

263570

»Flywheel

Includes 47~55 (=)

48

263978

#]gnition Coil Assy.

includes 49~55

49

263977

»{gnition Coil

50

261744

s*Plug Wire Assembly

Includes 51~53

51 .

261071

s+Spark Plug Wire

52

261074

*Plug Boot

53

261075

s(Connector

54

261072

»Cap

....L...;...l.._L._L..A_L_L_;..L..LI\;[\)_L[\')_I._L_LQ)_L_L_;_;_Lr\)_L._n._L.._;...-.l._.n....;_.t....L_l._L_L_L_A_.LI\J_L._:.CQ_L_L[\)_LM_LI\)_L._L.A.

Page 4




Model MT23 . |
Carburetor and Fuel Tank Assembly




Model MT23.

Carburetor and Fuel Tank Assembly

Ref. No.| Part No. ~ Description Q'ty Remarks
1 264783 Carburetor Assembly 1 Includes 2~17
2 261871 0O-Ring 1
3 262730 Main Jet 1 #39
4 262995 Gasket 1
5 262994 Diaphragm, Fuel Pump 1
6 264155 Pump Body . 1.

7 262993 Gasket 1
8 261873 Diaphragm,. Metering 1
9 262991 Purge Body 1
10 261874 Primer Bulb 1
11 262992 Cover Plate 1
12 262996 Screw 4
13 261876 E-Ring 1
14 264808 Throttle Valve Assembly 1
15 261652 Plug 1
16 261658 Swivel 1
17 264682 Screw 2
18 261864 Gasket 1
19 264721 Case Assembly 1 Includes 20,21
20 264722 Case Body 1
21 263815 Stay 1
22 264018 Cap Screw . 2 M5 x 60
23 263801 Screen 1
24 263819 Foam Element 1
25 264344 Cover Assembly 1 includes 26~28 .
26 264345 Cover 1
27 264022 Knob 1 :
28 261734 Snap Ring 1 #5
29 264788 Fuel Tank Assembly 1 Includes 30~48
30 264317 Fuel Tank 1
31 264784 Fuel Tank Cap Assembly 1 Includes 31, 32
32 264703 Fuel Tank Cap 1
33 261105 Gasket 1
‘34 261696 Breather Assembly 1
35 263800 Fuel Pipe Pick-up Assembly 1 Includes 36~46
36 264031 Fuel Pipe Assembly 1 Includes 37~39
37 261115 Grommet 1
38 261690 Fuel Pipe 1
39 263038 Return Pipe 1 23 X 35 x 80L
40 261797 Fuel Filter Assembly 1 Includes 41~45
41 261798 {Clip 1
42 261799 Body 1
43 261800 Filter 2
44 261801 Packing 1
45 261802 Retainer 1
46 261117 Clip 1
47 264318 Pad 2
48 263824 Pad 1
49 261117 Clip 1

Page 6



Models MT-C, MT-S and Semi-Auto Head

Page 7



Models MT-C, MT-S and Semi-Auto Head

Ref. No. | Part No. Description Model | Q'ty Remarks
1 216753 Driveshaft MT-C 1
2 220238 Driveshaft Tube Assembly MT-C 1 Includes 3~5
3 220228 Driveshaft Tube MT-C 1
4 215534 Label . MT-C 1
5 - 215501 Label MT-C 1
¢ 219217 Attaching Shaft MT-C 1
7 219218 Metal : MT-C 1
8 215989 Bearing MT-C 1 #608DD
9 215993 Cap Screw MT-C 1 M5 x 10
10 261246 Cap Screw ' ' MT-C 1 M5 x 25
11 215987 Bearing Case MT-C 1
12 215899 Guard MT-C 1
13 216863 | Cap Screw MT-C 1 M6 x 40
14 (89885 Nut MT-C 1 M6
i5 215991 Wagher MT-C 1
16 015845 Spring Washer MT-C 1 M8
17 215992 Attaching Shaft Adapter MT-C 1
18 218001 Cap Screw ‘ MI-C 2 M5 x 186
19 216000 Siring Cutter MT-C 1
20 089901 | Spring Washer MT-C 2 M5
21 089846 | Nut MT-C 2 |Ms
22 216090 Driveshatt MT-8 1
23 216079 Stopper MT-S 1
24 220086 Driveshaft Tube Assembly MT-8§ 1 Includes 2528
25 215501 Label MT-8 1 e
26 215534 Label MT-8 1
el = 215535 Label MT-8 1
28 220218 Driveshaft Tube MT-S 1
29 : 220097 Safety Cover Assembiy MT-S 1 Includes 30~33
30 261246 Cap Screw MT-S 2 M5x25
31 212895 Bracket : MT-8 1
32 220098 Safety Cover MT-8 1
33 212994 Threaded Brackst MT-S 1
34 220066 | Gearcase Assembly MT-8 1 Includes 3549
35 140270 | Snap Ring ' MT-S . 1 H24 '
36 140269 Snap Ring MT-S8 1 WR9
37 140268 Bearing MT-S 1 #6097
38 210560 Bearing MT-8 1 #609
39 215544 Pinion Gear : MT-S 1
40 220067 Gearcase MT-8 1
41 210554 Bearing MT-S 1 #608
42 210555 | Gear MT-S8 1
43 215762 Blade Shaft MT-S 1
44 212999 Bearing - ' MT-5 1 #6001 2RK
45 055185 Snap Ring MT-S 1 H28
48 212986 Boss Adapter MT-S 1
47 212987 Clamping Washer MT-§ 1 :
48 261246 Cap Screw MT-§ 1 M5x25
49 089819 Bolt MT-S 1 M&x8
50 215893 Cap Screw i MT-8 1 M5x 10
51 840411 Tap Head Assembly MT-C 1
51 840466 Tap Head Assembly MT-S 1
52 840425 Housing MT-C 1
52 840520 Housing - - MT-S 1
53 840404 Evelets MT-C/S 2
54 840405 Nut MT-C 1
55 840519 | Nut MT-S 1
56 840424 Spring MT-C/S 1
57 840423 Spool MT-C 1
57 840522 Spool MT-S 1
58 . 840422 Button MT-C/S 1
52 840421 Cover MT-C 1
59 840523 Cover MT-8 1

Page 8



Models MT-BL and MT-E

.

(ap

Page 9

77

" 29 3031 32 a3ss 35 7




Models MT-BL and MT-E

Ref. No.|Part No. Description Model| Q'ty Remarks
1 215534 | Warning Label MT-BL i
2 840093 Tube Assembly MT-BL 1
3 840094 Driveshaft MT-BL 1.
4 840107 Screw. MT-BL 1
5 B40108 | Washer _ MT-BL 1
6 840106 | Screw - MT-BL 3
7 840095 | Blower Housing Clamp ' MT-BL | . 1
-8 840524 Upper Fan Housing MT-BL | 1
9 840526. | Model Label ) MT-BL - 1
10 840099 | Arbof Adapter - . - MT-BL 1
11 . | 840100 | Arbor Bushing Assembly - - ' MT-BL 1
12 840101 | Arbor Shaft o - MT-BL - 1
13 840098 impetller o MT-BL 1
14 840102 Pal Nut R o MT-BL 1
15 840525 | Lower Fan Housing . I MT-BL i
16 840105 Screw LT o MT-BL 5
17 840103 Scraper e I MT-BL 1
18 840104 Screw S - MT-BL 2
19 220224 Driveshaft Kit - . MT-E. 1 includes 20~25
20 220225 Driveshaft Tube Assembly - : . MT-E 1. .|includes 21~24
21 215501 Label - MT-E g
22 215534 . | Label . MT-E 1
23 215535 | Label e MT-E 1
24 220231 | Driveshaft Tube - ] MTI-E | 1
25 216754 - | Driveshaft E MT-E 1
26 220168 Gearcase Assembly - MT-E 1 Includes 2742
27 " 215610 Bok ‘ MT-E 1 M8 x 22 Counterclockwise
28 215546 Clamping Washer MT-E 1
29 220148 Boss Adapter MT-E 1
30 055185 Snap Ring MT-E 1 H28
31 212999 Bearing MT-E 1 #6001 2RK
32 216056 Blade Shaft MT-E 1 :
33 210555 | Gear ' MT-E 1
34 210554 - | Bearing MT-E 1 #6508
35 218077 Gearcase : MT-E 1
36 216629 Pinion Gear MT-E 1
37 210560 |Bearing . L MT-E 1 #609
38 . 217042 Bearing ' » ] B MT-E 1 #609RS
39 140269 Snap Ring - . MT-E 1 WR9
40 140270 | Snap Ring R i | MT-E 1 H2d
41 089884 Bolt L . MT-E 1 M8 x 10
42 261246 | Cap Screw - - MT-E 1 M5 x 25
43 215993 Cap Screw L MI-E 4 MEx 10
44 081039 Nut e [ MT-E 1 M8
45 015845 Spring Washer - MT-E 1 M8
46 014065 | Washer e MT-E 1 M8
47 220158 Shield e MT-E 1
48 220165 Collar R MT-E 1 88.2 x 210 x 8L
49 220148 Pliate o : MT-E 1
50 219088 Clamping Knoh Assembly - MT-E 1
51 086053 Tapping Screw MT-E 2 M4x8
52 550163 Washer B MT-E 2 g4 x 212 x10.8
53 220162 Flap MT-E 1
54 220163 Label MT-E 1
55 220160 Whee! Assembly o MT-E 1
58 840084 | Cutting Blade MT-E 1

Page 10



‘Model MT-T

Page 11



Model MT-T

Ref. No.{ Part No. Description Q'ty Remarks
1 218956 Cultivaior 1 Includes 2~35
2 587272 Wheel Gear 1
3 587284 Gasket 1
4 587286 Qil Pan 1
5 587290 Screw 4 M5 x10
8 587281 Plug 1
7 587280 Snap Ring 3 H28
8 587279 Bearing 1 #6001ZZ
g 587271 Worm Shaft 1
10 587277 Thrust Bearing 1 #1226 Including 11
11 587278 Thrust Washer 1
12 587276 Washer 1

13 587275 Bearing 1 #6901ZZ
14 587270 Gearcase 1

15 587273 Driveshatt 1

16 587274 Woodruff Key 1

17 587287 Grease Nipple 1 M6

18 587291 Cap Screw 1 M5 x 10
19 587292 Cap Screw 1 M6 x 30
20 587289 Spacer 1

21 587297 Bolt 6 Max14
22 587296 Rotary Cutier 2

23 587294 Pin 2

24 587295 Clip 2

25 587293 Cutter Holder 2

26 587284 Cover 2

27 587283 Qil Seal 2 TC1586
28 587282 Beating 2 #6902
29 587288 Coliar 1

30 587301 Collar 1

31 587302 Cap Screw 2 M6 x 20
32 587299 Bracket 1

33 587300 Threaded Bracket 1

34 587303 Cap Screw 4 M5 x15
35 587298 Cutter Guard 1

36 220086 Driveshaft Tube assembly 1 Includes 37-40
37 216089 Priveshaft Tube 1

38 215535 Label 1

39 215534 Label 1

40 215501 L.abel 1

41 216090 Driveshaft 1

42 216079 Stopper 1

Page 12



